
F

 
 
 

Desalination and Water Purification Research  
and Development Program Report No. 137 

 

Pretreatment and Design 
Considerations for Large-Scale 
Seawater Facilities 
 
 
 
 
 
 
 
 
 

 

 
 
 
 
 
 
 
 
 
 

 
 
 
U.S. Department of the Interior 
Bureau of Reclamation February 2008 



REPORT DOCUMENTATION PAGE Form Approved 
OMB No.  0704-0188 

Public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources, gathering and maintaining 
the data needed, and completing and reviewing this collection of information.  Send comments regarding this burden estimate or any other aspect of this collection of information, including suggestions for 
[...]
are presented in figure 3-3. 

3.4  Testing Matrix 

The selected process trains were evaluated for sustainability and compliance with 
the finished water quality goals through approximately 1 year of testing.  
Operational and design conditions were evaluated as described in the following 
subsections. 

3.4.1  Source Water 
The source water quality and its variability were evaluated through collection of 
grab samples over the course of testing.  This allowed for evaluation of both 
seasonal and tidal variations.  Water quality parameters that were analyzed daily 
are presented below: 

• Conductivity 
• Turbidity 
• Temperature 
• pH 

 
In addition, grab samples were collected monthly or biweekly and analyzed for a 
full range of raw water quality constituents to support an analysis of the 
variability of the source water, both with season and with tidal exchange, to 
determine the impact on desalination system design.  The water quality 
parameters associated with the monthly sampling were as presented in table 3-3. 



 

   

 
 
 
 

 
 
Figure 3-3.  Parallel Treatment Process Train.

First-Pass 
Concentrate

First-Pass
Permeate

Coagulation  
Sedimentation 

Filtration 

Cartridge
Filter 

Transfer 
Pump 

Booster 
Pump 

Process 
Pump 

SW 
Feed 
 Tank 

BW Pump 

BW Stream 

 
 

Polymer 

  
  

 
First-
Pass 

Permeate 
Tank 

Ferric 
Coagulant 

Filtrate 
Tank 

First-Pass 
Concentrate

First-Pass 
Permeate 

Ferric 
 Coagulant 

Cartridge 
Filter 

Booster 
Pump Booster 

Pump 

Process 
Pump 

First-
pass 

Permeate 
tank 

SW 
Feed 
 Tank 

Membrane 
Filtration 

Filter 

BW Stream 
BW Pump 

Filtrate 
Tank 

Second- 
Stage 

Permeate 

Second-Pass 
Concentrate

Second-Pass First-Stage Concentrate=Second-Pass Second-Stage Feed 

Total Combined 
Permeate  

Base

Scale Inhibitor 

First-Stage 
Permeate 

Cartridge
Filter 

Housing

Booster 
Pump Process 

Pump 



 

 15
 

Table 3-3.  Source Water Quality Sampling 
Alkalinity1 Fluoride Silica, Dissolved 
Ammonia-nitrogen Heterotrophic plate count 

(HPC)1 
Silicon 

Aluminum Iron Sodium1 
Barium Iron, dissolved Sulfate 
Boron1 Lead Strontium 
Bromide1 Magnesium Tin 
Calcium1 Manganese TDS1 
Calcium Hardness1 Mercury Total hardness1 
Cesium Nitrate-nitrogen TOC 
Chromium Phosphorus, ortho Total phosphorus 
Chloride1 Phosphorus, total Total suspended solids 
Color Silica, colloidal Zinc 
Copper   
 

 1Biweekly sampling. 
       Note:  TOC = total organic carbon.   

3.4.2  Pretreatment 
A testing matrix was established for the pretreatment systems to document the 
effect of a number of design and operational variables.  This included assessment 
of the impact of these variables on system sustainability, as well as ability to meet 
the filtrate water quality goals necessary to feed the SWRO system.  This 
summary testing matrix is presented in table 3-4. 
 

 Table 3-4.  Pretreatment System Testing Matrix 
Testing Variables MMF CSF Pall MF 
Seasonal effects Operate systems during wet and dry seasons 
Coagulant dose 0.5-15.0 mg/L as Fe 0.5-15.0 mg/L as Fe 0.0 – 3.5 mg/L as Fe
Surface loading 
rate/flux 

2 gpm/square foot roughing - 4 gpm/square 
foot polishing 

40-70 gfd 

Polymer type and 
dose,  

0.0 – 4.0 0.0 – 4.0 N/A 

pH adjustment Ambient to 5.8 units Ambient to 5.8 units N/A 
Media type Anthracite and 

anthracite/(sand/ 
greensand) 

Anthracite/sand and 
greensand/garnet 

N/A 

Backwash 
frequency – 
roughing and 
polishing filters 

As necessary, according to filtrate quality and 
differential pressure (ΔP) development 

N/A 

Duration of test 
runs 

Adjustment of operational variables scheduled when finished water 
quality degraded or pressure/head increased too rapidly and 
required additional optimization 

     Note:  gpm = gallons per minute, gfd = gallons per square foot per day 



 16 

3.4.3  Seawater Reverse Osmosis 
A testing matrix was established for the SWRO systems to document the effect of 
a number of design and operational variables.  This included assessment of the 
impact of these variables on meeting the sustainability and water quality 
specifications presented previously.  The testing matrix is presented below in 
table 3-5.  This represents variables associated with the first-pass system.  No 
variables were adjusted for the second-pass system. 

Table 3-5.  First-Pass SWRO System Testing Matrix 
Testing Variables  

Seasonal effects Operate systems during wet and dry seasons 
Flux 8 and 10 gfd 
Recovery 50%, 55%, and 60% 
Duration of test runs Minimum 30 days per experiment 
Source water Warmer condenser discharge water versus  

   ambient temperature intake water 

3.5  Pilot Infrastructure and Specifications 

The following subsections provide a detailed physical description of the pilot 
study infrastructure, including photographs, equipment specifications, and more 
detailed operational specifications. 

3.5.1  Source Water 
Source water utilized for these pilot tests consisted of cooling water discharge 
from Progress Energy’s Anclote Power Station.  Raw water turbidity, total 
organic carbon (TOC), and total dissolved solids (TDS) vary for this source on 
not only a seasonal basis, but also a tidal basis.   

The pilot facility was fed via a submersible pump, with appropriate measures in 
place to allow for uninterrupted operation, such as the use of a foot valve, strainer 
(for impingement of seagrass), and control devices.  The flow streams were split 
at the test site to allow for the subsequent parallel treatment processes.  
figures 3-4 and 3-5 show the intake flow diagram and a photograph of the 
seawater intake location, respectively.   



 

 17
 

 
Figure 3-4.  Seawater Feed Flow Diagram. 
 

 
Figure 3-5.  Seawater Intake Photograph. 
 

Sea Water 

MMFF  FFeeeedd  TTaannkk

  
555500  ggaall  

CC
uu rr tt aa ii nn   WW

aa ll ll   

  
555500  ggaall  

 

MMMMFF  FFeeeedd  
TTaannkk   Seawater 

Pump 

Basket 
Strainer 

Source Water 
Sampling Location 



 18 

3.5.2  Multi-Media Filtration Pretreatment  
A two-pass MMF system was procured for the pilot study.  This system was 
designed to typical engineering standards for MMF systems used for SWRO 
pretreatment.  Also commensurate with the testing program goals, the capability 
to test various chemical doses was incorporated into the system to allow acid 
addition, filter-aid polymer, and ferric chloride or ferric sulfate coagulants at 
various injection site locations throughout the pretreatment process.  A process 
flow diagram of the MMF system with chemical dosing points is presented in 
figure 3-6.  Figure 3-7 shows a photograph of the MMF equipment. 
 

Figure 3-6.  MMF Pretreatment Flow Schematic. 
 

 
Figure 3-7.  MMF Pretreatment Equipment Photograph. 

Seawater 
Feed 

 

Strainer 
300 μm 

Feed Tank Feed Pump Static Mixer

P 
P 

Roughing 
Filter 

Polishing 
Filter  

To RO Feed 

C 

C 
 S 

S 

(C) Coagulant 
(P) Polymer 
(S) Sampling Location 



 

 19
 

MMF pretreatment system design criteria and general operating conditions are 
presented in table 3-6.  Surface loading rates for the MMF pretreatment system 
were selected based on industry standard design criteria and were fixed for the 
testing period. 
 

Table 3-6.  MMF System Design Criteria 
Operating Condition Value or Range 

Strainer 
    Mesh size 

 
300 µm 

Roughing Filter 
    Surface loading rate 
    Media type 
    Media depth 
    Effective size 
    Uniformity coefficient 
    Backwash surface loading rate 
    Air scour duration 
    Total backwash duration 
    Filter-to-waste duration 

 
2 gpm per square foot 
Anthracite 
1.12 meters (44 inches) 
0.8-0.9 mm 
1.3-1.5 
6.5-10 gpm per square foot 
2-5 minutes (at initiation of backwash) 
10-20 minutes 
As necessary to achieve steady-state turbidity 

Polishing Filter 
    Surface loading rate 
    Media type 
    
    Media depth 
    Effective size 
    Uniformity coefficient 
    Backwash surface loading rate 
    Air scour duration 
    Total backwash duration 
    Filter-to-waste duration 

 
4 gpm per square foot 
Anthracite/Sand – Phase 1, 2; Anthracite/  
     Manganese Green Sand – Phase 3 
24 inches/20 inches - 44 inches total 
0.8-0.9/0.5-0.6 mm (0.8-0.9/0.3-0.35 mm) 
1.3-1.5 
12-20 gpm per square foot 
2-5 minutes (at initiation of backwash) 
16 minutes 
As necessary to achieve steady-state turbidity 

       Note:  mm = millimeters, µm – micrometer. 
 

 
As part of the pilot study, the following considerations were put into place to 
gauge the performance of the MMF system: 

1. Characterization of filtrate water quality relative to SWRO feed water 
requirements. 

2. Monitoring of MMF system operating performance as measured by: 
a.  Feed and filtered water turbidity. 
b.  Feed and filtered water Silt Density Index (SDI). 
c.  Media hydraulic loading rate. 
d.  Feed and filtered water pressure. 
e.  Filter run times between backwashes. 
f.  Filter to-waste (media rinse) volumes. 

 



 20 

3. Development of information necessary to support preliminary design and 
budgetary cost activities.  

The design parameters that were considered for adjustment during pilot testing 
included acid, polymer, and coagulant dose as other system design criteria were 
similar to industry standards.  This was to support the assurance that an adequate 
removal of particles through the filtration system would be achieved and, as well, 
capture the effect that seasonal or tidal variations might have on the performance 
of the pretreatment system.  A pretreatment operation matrix was developed to 
optimize the operating conditions of the MMF system and to compare finished 
water quality against overall SWRO system performance.  A summary of the 
operational matrix and testing variables is contained in table 3-7.  Data collection 
efforts during operations centered on measuring conductivity, flow rate, pH, 
pressure, SDI, TDS, temperature, turbidity, and dissolved oxygen (DO).   

Table 3-7.  MMF System Operational Variables 
Testing Variables  

Seasonal effects Operate systems during wet and dry seasons 
Coagulant dose 0.5-15.0 mg/L as Fe, dose optimized for maximum 

turbidity/SDI reduction 
pH adjustment Ambient to 5.8 standard units, optimized for maximum 

turbidity/SDI reduction  
Media type Anthracite/Sand and Anthracite/Greensand 
Backwash frequency – 
roughing and polishing filters 

As necessary, according to filtrate quality and    
differential pressure (ΔP) development 

Duration of test runs Adjustment of operational variables scheduled when 
finished water quality degrades and requires additional 
optimization 

3.5.3  Coagulation-Sedimentation-Filtration Pretreatment  
Particles suspended in water can be sufficiently small that their removal by MMF 
alone is not practical.  To address the need for enhanced particle removal, a 
coagulation-sedimentation system was integrated with the multi-media filters to 
form a classic CSF system.  This occurred during the latter period of testing. 

The most commonly used CSF coagulants are ferric or alum (aluminum sulfate) 
salts.  For this study, ferric sulfate and ferric chloride were utilized in the 
coagulation step to destabilize particles in the raw feed water.  Coagulation was 
followed by flocculation, a mixing technique promoting the aggregation of the 
destabilized (coagulated) particles and as an aid to sedimentation and filtration.  
This process has been practiced for centuries and is, by far, the most widely used 
process for the removal or reduction of substances producing turbidity in water. 



 

 21
 

Among a number of similar systems available in the marketplace, Parkson's 
Lamella® Gravity Settler is a compact inclined plate settler utilized to promote 
the agglomeration of coagulated, flocculated particulates.  This gravity settler 
process was utilized for this pilot study and is used in a multitude of plants 
throughout the United States on potable surface water applications.  The CSF 
units are typically capable of: 

• Accommodating solids loading rates suitable for large applications in an 
economical fashion 

• Producing greater sludge concentrations than those expected from a 
conventional sedimentation basin (thereby affecting plant economics) 

• Providing sludge storage for flexibility in sludge dewatering equipment 
operations 

The flow schematic for the CSF system is similar to a surface water treatment 
plant and is shown in figure 3-8. 
 

 

Figure 3-8.  CSF-MMF Process Flow Schematic. 
 
Commensurate with the inclusion of CSF into the pretreatment process stream, a 
concurrent change to an alternative MMF media type and depth was conducted.  
The CSF and revised MMF design criteria and general operating conditions are 
contained in table 3-8. 
 

 

 

Strainer 
300 μm 

RRoouugghhiinngg  
FFiilltteerr  

C 

BBrreeaakk  TTaannkk    
PPoolliisshhiinngg  

FFiilltteerr    SSttaattiicc MMiixxeerr  

 FI 
SSttaattiicc  MMiixxeerr    

CCooaagguullaattiioonn  
FFllooccccuullaattiioonn    

SSeeddiimmeennttaattiioonn    

RRaappiidd  MMiixx  
CChhaammbbeerr    

 FI 

S SS

S

S

S 

(C) Coagulant 
(P) Polymer 
(S) Sampling Location     

P

P



 22 

Figure 3-9.  CSF - Flash Mixer/Flocculation Tanks and Parkson ™ Lamella Plate 
Settlers. 
 
 
 

Table 3-8.  Coagulation Sedimentation with Media Filtration Pretreatment System 
Design Criteria and General Operating Conditions 

Operating Condition Value or Range 
Strainer 
   Mesh size 

300 µm 

Coagulation Sedimentation System 
   G-value, range 
   Detention time 
   Flocculator mixing energy 
   Baffle plates, incline 

 
300-1,100 
15 to 45 minutes 
10 sec -1 to 60 sec -1 (first and second stage) 
45 to 60 degrees 

Roughing Filter 
   Surface loading rate 
   Media type 
   Media depth 
   Effective size 
   Uniformity coefficient 
   Specific Gravity 
   Backwash surface loading rate 
   Air scour duration 
   Total backwash duration 
   Filter-to-waste duration 

 
2 gpm/square foot 
Anthracite/sand 
24 inches/20 inches 
0.6-0.8 mm; 0.4-0.5 mm 
1.3-1.5 
1.4 /2.4 
6.5-10 gpm/square foot 
2-5 minutes (at initiation of backwash) 
10-20 minutes 
As necessary to achieve steady-state turbidity 

Polishing Filter 
   Surface loading rate 
   Media type 
   Media depth 
   Effective size 
   Uniformity coefficient 
   Backwash surface loading rate 
   Air scour duration 
   Total backwash duration 
   Filter-to-waste duration 

 
4 gpm/square foot 
Manganese Greensand/Fine Garnet 
20 inches/24 inches-44 inches total 
0.3-0.35/0.15-0.25 mm 
1.3-1.5 
12-20 gpm/square foot 
2-5 minutes (at initiation of backwash) 
15 minutes 
As necessary to achieve steady-state turbidity 

 

Due to the need to ascertain system performance by measuring key parameters, 
the data collection and analysis effort for the CSF-MMF system was expected to 
be mostly field-based using field instruments and gauges.  This would enable field 



 

 23
 

personnel to receive immediate results and allow on-the-fly operational 
adjustments as necessary.  A summary of the CSF-MMF system testing variables 
are contained in table 3-9.   

Table 3-9.  CSF-MMF Pretreatment System Testing Variables 
Testing Variables  

CSF mixing energy Optimized by jar testing 
CSF chamber detention time Optimized by jar testing 
CSF coagulant /filter aid dose individual 
and separately fed 

Based on jar testing–best turbidity 
reduction 

CSF acid dose Based on jar testing for enhanced 
coagulation–best turbidity reduction 

Roughing filter coagulant dose 0.5-15.0 mg/L as Fe, dose optimized for 
maximum turbidity/SDI reduction 

Roughing filter acid dose pH 6.5, optimized for maximum 
turbidity/SDI reduction 

Backwash frequency – roughing and 
polishing filters 

As necessary, according to filtrate quality 
and differential pressure (ΔP) 
development 

Duration of test runs Adjustment of operational variables is 
scheduled when finished water quality 
degrades and requires additional 
optimization 

 

 
3.5.4  Microfiltration Pretreatment  
Microfiltration and UF pretreatment have been presented in recent years as 
technologies capable of supporting sustainable SWRO operation by providing a 
feed water of acceptable quality to minimize SWRO fouling.  However, there are 
few full-scale applications, and results are typically site specific.  

For this project, a single MF system, the Pall Microza MF system with a pore size 
of 0.1 µm was tested.  The Pall MF system can be used to represent the broader 
MF/UF technology group, given that filtrate quality from MF and UF systems are 
generally consistent among manufacturers.  While the fouling rate of the Pall MF 
system itself would clearly be vendor specific, the rate of fouling of the SWRO 
system would be indicative of the benefits or shortcomings of MF or UF 
technology as a whole.   

The Pall MF process flow diagram is shown in figure 3-10, followed by a 
photograph of the tested system in figure 3-11. 



 24 

 
Figure 3-10.  Membrane Pretreatment Process Flow Schematic. 
 

 

 
Figure 3-11.  Membrane Pretreatment Photograph. 
 
 

The membrane filtration pretreatment system design criteria and operating 
conditions are contained in table 3-10. 

Raw Water 
Tank 

  

Strainer 
300 μm 

  
  
  

 

Raw Water 
Re-pump 

MF 
Pretreatment  MF Filtrate 

Tank 
Pump 

S S 

C 

(C) Coagulant 
(S)  Sampling Location 



 

 25
 

Table 3-10.  MF Pretreatment System Design Criteria and Operating Conditions 
Operating Condition Value or Range 

Flux Sustainable to allow sustainable operation  
Recovery 95-97% 
SASRF  
   Set point frequency 
   Flow 
   Duration 

 
Every 15 minutes 
7 gpm 
60 seconds air/water 

RF  
   Set point frequency 
   Flow 
   Duration 

 
Every 30 minutes 
15 gpm 
30 seconds 

Chemical cleaning frequency No more than once per 30 days 
     Note:  RF = reverse filtration, SASRF = submerged air scrub and reverse filtration. 

 

 
The primary design criteria for the MF were fixed since the intent of the work was 
to generate a representative filtrate quality, allowing sustained operation of the 
MF, and allowing monitoring of the performance impact and sustainable 
operation of the SWRO system.  A cleaning frequency of no more than once per 
30 days was the performance standard for the MF system.  This is a common 
design criterion for MF and UF systems to minimize system downtime and 
operating costs associated with chemical cleanings.   

The secondary objective for the MF pretreatment process was the optimization of 
the MF system.  Optimization was accomplished by making changes to the flux, 
incorporating the capability to add coagulant, and a recording of the resultant 
pressure losses (and time to achieve terminal loss to initiate cleaning), 
chemical/cleaning frequency, and variances, if any, in filtrate water quality.   

Therefore, over the course of the pilot study, the following initiatives were put 
into place to gauge the performance of the MF system: 

1. Characterization of MF filtrate water quality relative to SWRO feed water 
requirements. 

2. Monitoring of MF system operating performance as measured by: 

a. Feed and filtered water turbidity. 
b. Feed and filtered water SDI. 
c. Feed water flow rate. 
d. Feed and filtered water pressure. 
e. Filter run times between cleanings. 

3. Perform chemical cleanings as required to return performance to 
acceptable levels needed for SWRO feed water quality. 



 26 

4. Develop information necessary to support preliminary design and 
budgetary cost activities. 

A summary of the tested variables for the membrane filtration pretreatment 
system (not including lab sampling events) is contained in table 3-11.  Data 
collection centered around measuring conductivity, flow rate, pH, pressure, SDI, 
TDS, temperature, and turbidity twice per day, and DO once per day.  On 
weekends, sampling events were scheduled for once per day. 
 

Table 3-11.  MF Pretreatment System Testing Variables 
Testing Variables  

Seasonal effects Operate systems during wet and dry seasons 
[...]
and Methods.”  The flux settings and changes were coordinated with Pall 
representatives to ensure proper operation of the MF unit.  

Table 5-6.  Pall MF Operating Variables 

 
Flux 
(gfd) 

Coagulant Dose 
(mg/L as Fe) 

Phase 1 48 – 70 0 
Phase 2 42 – 48 1.0 – 3.5 

 



 62 

5.2.3.2  Productivity 
Productivity of the Pall Microza MF system was evaluated based on temperature 
corrected transmembrane pressures (TMP).  A stable TMP would indicate no 
fouling of the membranes and, therefore, no need to clean the membranes.  An 
increasing TMP indicates fouling, which ultimately leads to the need for clean-in-
place (CIP) when the terminal pressure is reached.  For the Pall Microza system, 
the terminal pressure was 45 psi.  The minimum acceptable operational time 
between chemical cleanings was set at no more than 1 CIP per month, which is a 
common objective for MF and UF systems.  

The flux, temperature-corrected TMP, and temperature trends are provided in 
figure 5-8.  The TMP was corrected to 15 °C to simulate cold water conditions 
using a correction factor provided by the manufacturer.  This temperature was 
selected as a performance criterion since the temperature during the testing period 
varied from 15 °C (60 °F) to 41 °C (105 °F) and represents a conservative value.  
A summary of results is presented in table 5-7. 
 

Table 5-7.  Pall MF Filtration Cycle Versus Flux 

Flux (gfd) 

Duration to 
Maximum TMP 

(days) 
48 35 
60 15 
70 10 

 

 
The experiments at 48 gfd in winter and summer showed that the 30-day cleaning 
frequency target would be met, since the normalized TMP reached the maximum 
pressure of 45 psi beyond 30 days of operation.  The winter experiments were 
operated with one enhanced flux maintenance (EFM) per day using chlorine at 
500 mg/L.  The summer experiments were operated with one EFM per day using 
chlorine at 500 mg/L and one citric acid EFM every week.   

The tests conducted at 60 gfd and 70 gfd showed the normalized TMP reached the 
maximum pressure of 45 psi after 10 days and after 15 days, respectively.  
Therefore, these operating conditions do not meet the goal of cleaning frequency. 

The operation of the MF system using in-line coagulation (Phase II) as 
pretreatment to MF did not improve the sustainability of the microfilter, as shown 
in figure 5-8. 



 

 

Figure 5-8.  MF Pretreatment Productivity. 



 

 63

Based on these results, a maximum flux of 48 gfd would be recommended for this 
site when using the Pall Microza MF system.  Note that the primary purpose of 
testing the Pall MF system was to generate a filtrate quality considered 
representative of MF and UF technologies as a whole and evaluate the ability of a 
SWRO system to engage in sustained operation using this feed water.  The Pall 
Microza MF system was considered appropriate for this purpose.  Therefore, a 
greater emphasis should be placed on the finished water quality associated with 
the Pall Microza MF system given that it was outside of the scope of this project 
to perform side-by-side comparisons of multiple proprietary MF and UF systems 
and their maximum sustainable flux rates. 

5.2.3.3  Water Quality 
The goal of MF pretreatment was to obtain high water quality in terms of SDI 
and turbidity to ensure the production sustainability of the SWRO system.  
Figures 5-9 and 5-10 present the filtrate SDI and the feed and filtrate turbidity, 
respectively.   
 

 
Figure 5-9.  Pall MF Pretreatment Filtrate SDI. 
 

 

0

1

2

3

4

5

6

02
/08

/04

02
/23

/04

03
/09

/04

03
/24

/04

04
/08

/04

04
/23

/04

05
/08

/04

05
/23

/04

06
/07

/04

06
/22

/04

07
/07

/04

07
/22

/04

08
/06

/04

08
/21

/04

09
/05

/04

09
/20

/04

10
/05

/04

10
/20

/04

11
/04

/04

11
/19

/04

12
/04

/04

12
/19

/04

01
/03

/05

01
/18

/05

02
/02

/05

02
/17

/05

03
/04

/05

Date (mm/dd/yy)

M
F 

Fi
ltr

at
e 

SD
I

SDI Goal = 3.0



 64 

0.
0

0.
3

0.
6

0.
9

1.
2

1.
5

1.
8

2.
1

2.
4

2.
7

3.
0

02
/08

/04 02
/23

/04 03
/09

/04 03
/24

/04 04
/08

/04 04
/23

/04 05
/08

/04 05
/23

/04 06
/07

/04 06
/22

/04 07
/07

/04 07
/22

/04 08
/06

/04 08
/21

/04 09
/05

/04 09
/20

/04 10
/05

/04 10
/20

/04 11
/04

/04 11
/19

/04 12
/04

/04 12
/19

/04 01
/03

/05 01
/18

/05 02
/02

/05 02
/17

/05 03
/04

/05

D
at

e 
(m

m
/d

d/
yy

)

MF Filtrate Turbidity (NTU)

051015202530

Feed Turbidity (NTU)

M
F 

Fi
ltr

at
e

Tu
rb

id
ity

Fe
ed

 T
ur

bi
di

ty

Tu
rb

id
ity

 G
oa

l =
 0

.3
 N

TU

Fi
gu

re
 5

-1
0.

  P
al

l M
F 

Pr
et

re
at

m
en

t F
ilt

ra
te

 T
ur

bi
di

ty
. 

 



 

 65

The MF filtrate SDI was consistently less than the project goal of 3.0 units or less.  
SDI values typically ranged from 1.5 to 2.5 units.  For the test period, feed 
turbidity averaged 4.2 NTU in the raw water and ranged from 0.7 to 24.6 NTU.  
The filtrate turbidity was consistently less than 0.1 NTU independent of raw water 
turbidity and, therefore, readily met the goal of 0.3 NTU.  The water quality from 
the Pall MF system consistently exceeded the water quality criteria for this project 
and is a viable system for consideration at this site. 

5.2.3.4  Summary 
The MF system met the goals in terms of water quality under all operating 
conditions.  However, the MF system met the cleaning frequency goal only at a 
flux of 48 gfd.  It is important to note that the design temperature was set at 
15 °C.  Therefore, the design criteria of the MF system would be 48 gfd with a 
daily EFM using chlorine for this site.  Depending on the water quality of other 
potential seawater sources in the United States, the design criteria would vary.  
The design criteria would not only vary with the water quality, but also with the 
type of UF/MF manufacturer’s membranes.  Wherever the potential seawater 
facility is located, the lowest temperature of the source water should be the design 
temperature, and the TMP should be normalized with this minimum temperature 
in order to determine the design flux of the MF/UF system.   

5.3  Cartridge Filtration Evaluation 

Typical SWRO systems include pretreatment-cartridge filtration unit processes.  
This represents the unit processes evaluated as part of this project.  Cartridge 
filters are utilized as additional protection for the RO membrane elements to 
capture any final particles or suspended solids that may enter the feed stream.  
Note that particles that plug the cartridge filter may also plug the RO membranes.  
The cartridge filters are to capture relatively large particles (> 5 µm) that may 
plug the membranes.  Relatively small particles going through the cartridge filters 
would likely travel across the RO membrane feed spacer and not clog the 
membranes.  Biofouling of the cartridge filter may or may not be similar to the 
RO membrane biofouling as explained in section 5.4. 

Cartridge filters are replaced when suspended solids plug the filter and increase 
the differential pressure above a desired level.  The maximum differential 
pressure for the 5-µm cartridge filtration systems used in this project was 20 psi 
and is considered typical.  The maximum acceptable cartridge filter replacement 
frequency was established to be no more than once every 30 days.  While many 
brackish RO systems operate cartridge filters based on a change out  



 66 

frequency of once every 3 months, the challenging nature of SWRO pretreatment 
is such that a more frequent replacement criterion was considered.  

However, cartridge filters are not intended for systematic and continuous removal 
of significant quantities of particulate material, which must be addressed in the 
pretreatment step.  Therefore, more frequent replacement or high influent SDI and 
turbidity levels were considered unacceptable given the costs associated with 
cartridge filter replacement and the potential for fouling of the RO elements 
despite the presence of cartridge filters. 

Results for the cartridge filter run time and replacement frequency are presented 
for each pretreatment alternative in the following subsections. 

5.3.1  Multi-Media Filtration 
Results of the MMF operation indicated that the MMF system could not meet the 
SDI goal and could not consistently meet the turbidity goal.  The SDI and 
turbidity goals are surrogates that are used to protect against excessive fouling of 
the cartridge filtration and RO systems.  To directly confirm that the quality of the 
MMF filtrate would result in excessive cartridge filter replacement frequencies, in 
addition to relying on the surrogates of SDI and turbidity, MMF filtrate was 
treated through a cartridge filtration system. 

The cartridge filters were operated during the third phase of the MMF 
pretreatment (coagulant and polymer addition and greensand media filter).  The 
SWRO was not operated.  The loading rate on the 5 micron melt blown, 
polypropylene cartridge filters was 3.0 gpm/10-inch equivalent (TIE) and 
represents a common design setting below the typical maximum recommended 
value of 5.0 gpm/TIE.   

A single experiment was performed using MMF pretreatment.  The results are 
presented in figure 5-11.  A melt blown cartridge filter was utilized.  As shown, 
the SDI of the filtered water from the polishing filter ranged from 4 units to 
greater than 6.67 units and did not meet the goal of 3.0 units.  The cartridge filters 
reached the maximum recommended differential pressure of 20 psi at the end of 
210 hours (approximately 9 days) as shown in figure 5-11; therefore, the criterion 
of a run time of 30 days on the cartridge filter was therefore not met.  This result 
demonstrates that the MMF pretreatment did not provide adequate pretreatment to 
SWRO to treat the raw water at the Anclote site. 



 

 67

 

 
Figure 5-11.  Cartridge Filter Differential Pressure with MMF Pretreatment. 

5.3.2  Coagulation/Sedimentation/Multi-Media Filtration 
During CSF testing, as presented previously, filtrate turbidities and SDIs 
approached or met the goals only on an intermittent basis.  Therefore, it was 
considered of particular importance to evaluate cartridge filter fouling using CSF 
filtrate to determine if the SDI and turbidity goals were excessively stringent. 

Results of the cartridge filtration tests are presented in figure 5-12.  Melt blown 
cartridge filters were utilized.  As shown, four experiments were performed, with 
a new set of cartridge filters utilized for each experiment.  The maximum 
differential pressure of 20 psi was reached between 8 hours and 5.5 days, as 
shown in figure 5-12.  This result also demonstrates that CSF pretreatment does 
not provide adequate water quality to prevent the cartridge filters from excessive 
fouling. 

During the operation of the cartridge filter, the SDI of the filtered water from the 
polishing filter ranged 2.6 units to 3.8 units, as shown in figure 5-12.  This lower 
SDI did not result in run time improvements of the cartridge filter compared to the 
run time observed when MMF pretreatment was operated.  However, biological  

0

2

4

6

8

10

12

14

16

18

20

0 25 50 75 100 125 150 175 200 225

Operating Hours

C
ar

tr
id

ge
 F

ilt
er

 D
iff

er
en

tia
l P

re
ss

ur
e 

(p
si

)

0

1

2

3

4

5

6

7

8

SD
I

Cartridge Filter Differential Pressure

Filtrate SDI



 68 

growth may have occurred in the holding tank between the CSF unit and the 
cartridge filtration unit and contributed particles that adversely impacted cartridge 
filter differential pressures. 

 
Figure 5-12.  Cartridge Filter Differential Pressure with CSF Pretreatment. 

5.3.3  Membrane Filtration 
Operation of the cartridge filters downstream of the MF pretreatment was divided 
into three phases as follows: 

• Phase 1 consisted of feeding the cartridge filters with MF filtrate without 
additional treatment. 

• Phase 2 consisted of feeding the cartridge filters with MF filtrate with an 
ultraviolet (UV) disinfection unit installed at the feed inlet of the cartridge 
filters to inhibit biogrowth and biomass accumulation on the cartridge 
filter (figure 5-13). 

• Phase 3 consisted of feeding the cartridge filters with MF filtrate with 
UV disinfection on the filtrate pipeline (upstream of the break tank).  In 
addition: 

o The pipeline from the MF system and the cartridge filters, as well as 
the break tank, were changed. 

o A high-efficiency particulate air (HEPA) filter was placed on the break 
tank to eliminate airborne particle intrusion. 

0

2

4

6

8

10

12

14

16

18

20

22

24

26

0 25 50 75 100 125 150 175 200 225

Operating Hours

C
ar

tr
id

ge
 F

ilt
er

 D
iff

er
en

tia
l P

re
ss

ur
e 

(p
si

)

0

1

2

3

4

5

6

7

8

SD
I

Cartridge Filter Diffrential Pressure
Cartridge Filter Change

SDI



 

 69

o Chlorination of the pipeline was performed every day for 30 minutes 
with a residual of 1 to 2 mg/L of free chlorine. 

o The melt blown cartridge filters were replaced with string wound 
filters. 

Figure 5-13.  Biogrowth Control Measures Schematic. 
 
 

5.3.3.1  Phase 1 
Although MF filtrate quality was consistent and predictable (regardless of feed 
water quality), the cartridge filters downstream of the MF and just prior to the 
SWRO system fouled at an unacceptable rate, as shown in table 5-8 and 
figure 5-14.  In the first 2,000 hours of operation, the loading rate on the cartridge 
filters was 1.5 gpm/TIE, and the changeout frequency averaged 3 weeks.  Note 
that cartridge filters in high rate applications such as ground water RO are 
commonly operated at loading rates as high as 3.0-5.0 gpm/TIE. 

Table 5-8.  Cartridge Filter Cycles 

Phase 

Number of 
Cartridge Filter 

Sets 

Cartridge Filter 
Run Time 
(average) 

Phase 1 – MF 8 2 weeks 
Phase 2 – MF – UV 3 2 weeks 
Phase 3 – MF – multiple biological control  
   methods 

1 > 2 weeks 

 

 
In the next 2,000 hours of operation (2,000 to 4,000 hours), the loading rate was 
increased to 3.0 gpm/TIE.  While a loading rate of 3.0 gpm/TIE was higher than 
the first experiments, an ongoing assessment of design criteria resulted in 
selection of 3.0 gpm/TIE as a minimum loading rate for the facility.  At these 
settings, the cartridge filter changeout frequency averaged once every 2 weeks.  
The goal of changeout every 30 days was, therefore, not met.

SWRO 

Coagulant 

Cartridge Filters 
UV 

Tank 

Chlorine (intermittent) 
HEPA filter 

MF 



 70 

02468101214161820

0
50

0
10

00
15

00
20

00
25

00
30

00
35

00
40

00
45

00
50

00
55

00
60

00
O

pe
ra

tin
g 

H
ou

rs

Cartridge Filter Differential Pressure (psi)

012345678

SDI

C
ar

tri
dg

e 
Fi

lte
r D

P
C

ar
tri

dg
e 

Fi
lte

r C
ha

ng
e

Ph
as

e
SD

I

Ph
as

e 
I

Ph
as

e 
II

Ph
as

e 
II

I

Fi
gu

re
 5

-1
4.

  C
ar

tr
id

ge
 F

ilt
er

 D
iff

er
en

tia
l P

re
ss

ur
e 

w
ith

 M
F 

Pr
et

re
at

m
en

t. 
 



 

 71

Even though chlorination of the filtrate tank was performed approximately once 
every 2 weeks, biological growth was suspected as the cause of the increased 
cartridge filter replacement frequencies for several reasons.  The MF filtrate 
quality was well below the limits established for this and other similar projects, 
with SDI consistently below 3 units; therefore, particle plugging was unlikely.  In 
addition, MF was being operated without coagulant addition, which would 
otherwise remove a portion of substrate for biological growth.  Also, visual 
observations of the break tank between the MF and cartridge filtration systems 
suggested a biofilm was growing on the tank walls.  It was presumed this biofilm 
could also be growing within the piping network.  Lastly, biological growth on 
cartridge filters themselves has been known to occur and cause cartridge filter 
fouling.  Particle size distribution and autopsy of the cartridge filter are presented 
in Appendix B, “Cartridge Filter Autopsy Report.” 

5.3.3.2  Phase 2 
In response to the possibility of biological growth, UV disinfection was installed 
[...]
addition of filter aid did not improve water quality, therefore, additional pretreatment is necessary, 
such as changing the filter media, as explained in the following sub section. 
 



A-7 

  

Table 4 

MMF Runs – Summary (Phase 2) 
 

Run No. 
Date      

(2004) 
Coagulant Dose   

as Fe Polymer Dose
Acid 

Addition 
Polishing 
Turbidity 

Polishing 
SDI Operation Time

        (mg/L) (mg/L) pH NTU Hours
        

1 
06/07– 
06/08    

  
3.0 3.0 Ambient pH1

0.14 3.7
21 

2       06/08–06/11 1.5 1.5 Ambient pH1 0.14 3.9 70
3       06/14-06/16 2.0 1.5 Ambient pH1 0.14 3.7 72
4       06/17-06/21 2.0 1.5 7.0 0.14 3.9 96
5       06/21-06/24 3.0 3.0 Ambient pH1 0.13 3.7 68
6       06/24-06/27 1.5 1.5 Ambient pH1 0.13 3.9 76
7       06/28-07/01 2.0 1.5 Ambient pH1 0.13 3.7 71
8       07/01-07/05 2.0 1.5 7.0 0.15 3.9 96
9       07/19-07/22 3.0 3.0 Ambient pH1 0.15 3.9 95
10       07/23-07/28 1.5 1.5 Ambient pH1 0.13 3.7 144
11       07/30-08/02 2.0 1.5 Ambient pH1 0.17 4.1 68
12       08/02-08/06 3.0 1.5 Ambient pH1 0.12 3.7 102
13       08/17-08/20 3.0 2.0 Ambient pH1 0.13 3.9 96
14       08/20-08/24 2.0 2.0 Ambient pH1 0.17 4.1 72

 1Ambient pH: 8.0 – 8.3 units 



A-8 

A.2.2.3   Phase 3 MMF 
 
Although not considered a part of the original testing plan, the determination was made that a 
smaller effective diameter and deeper bed would provide more advantageous results considering the 
turbidity and SDI results up to that point.  Therefore, the next component of testing was termed 
Phase 3.   
 
For this Phase, polishing filter media was replaced with manganese greensand; a smaller effective 
diameter, subangular media that has been used successfully at other seawater desalination facilities in 
pretreatment service.  The polishing filter media was replaced with 0.8-0.9 mm anthracite over 0.3-
0.35 mm manganese greensand.  The polishing media change took place just after a hurricane 
shutdown, from September 18 to September 21, 2004.  
 
Addition of a coagulant and filter aid polymer in Phase 2 resulted in marked improvements over 
turbidity and SDI, compared to Phase 1.  Addition of these two chemicals was therefore a 
component of the testing process and integrated into Phase 3. Table 5 contains the Phase 3 test 
matrix and performance summary. 
 
This Phase lasted approximately three months, and the operational time between tested conditions 
was accelerated; though once it became clear that the filter performance could not be improved 
markedly under the tested conditions, the next run was initiated.  Once other component of the 
operations changed at the mid-point of the phase 3 testing; that is the backwash frequency 
modification.  Previously, backwash events were timed based on completion of a run or reaching 
maximum acceptable pressure loss of 10 psi; and as well, both roughing and polishing stages were 
backwashed in accordance with the filter manufacturer’s control logic sequence.  That logic was 
disengaged, and the revised protocol based backwash frequency on head loss alone and 
disconnected the polishing filter from rolling into backwashing sequence following the roughing 
filter; thereby isolating the polishing backwash to be driven by pressure-loss only. 
 
During and after the advent of four hurricanes, water quality changed drastically.  Feed water 
turbidity increased, as well as TOC and other water quality parameters – with the exception of 
conductivity/TDS due to the fresh water influence of the Anclote River and storm water runoff.    
This external influence containing highly variable turbidity and organics substantially influenced the 
capability of the process to consistently produce low turbidity and SDI.   
 
Although the system was optimized as best as possible, the water proved too challenging for the 
configuration. Although there were fewer out of-range SDI’s (greater than 6.67) compared to earlier 
Phase runs, the best filtrate SDI was 3.9 with turbidity of 0.15 to 0.17 NTU. 
 

 
 



 

Table 5 

MMF Runs – Summary (Phase 3) 

 

Run No. 
Dates         
(2004) 

Coagulant Dose as 
Fe Polymer Dose 

  Turbidity SDI Operating Time

       (mg/L) (mg/L) NTU (Hours)
       
1       9/22-9/23 2.0 0.0 0.42 >6.67 17
2       9/23-9/24 4.0 0.0 0.37 >6.67 19
3       9/24-9/25 8.0 0.0 0.47 >6.67 17
4       9/28-9/29 10.0 0.0 0.63 >6.67 19
5       9/29-9/30 10.0 0.5 0.24 5.8 26
6       9/30-10/1 10.0 1.0 0.21 4.6 20
7       10/1-10/2 10.0 1.5 0.23 4.7 14
8       10/2-10/4 8.0 1.5 0.25 4.9 46
9       10/4-10/6 6.0 1.5 0.15 4.0 42
10       10/6-10/8 4.0 1.5 0.17 4.2 44
11       10/8-10/10 6.0 1.0 0.32 6.2 44
12       10/10-10/11 8.0 1.0 0.33 5.8 25
13       10/11-10/12 10.0 1.5 0.23 4.8 23
14       10/12-10-13 10.0 3.0 0.24 4.8 26
15       10/13-10-14 12.0 1.5 0.19 4.1 25
16       10/14-10/15 12.0 3.0 0.23 5.0 23
17       10/15-10/16 14.0 1.5 0.29 5.6 25
18       10/16-10/17 6.0 1.0 0.35 6.3 27
19       10/17-10/18 3.0 2.0 0.27 4.6 24
20       10/18-10/20 2.0 2.0 0.20 4.3 43
21       10/20-10/21 2.5 1.5 0.17 3.9 22
22       10/21-10/24 3.0 2.0 0.15 3.9 69

 
 

A-9 



A-10 

 

Table 5 

MMF Runs – Summary (Phase 3) – Contd. 
 

Run No. 
Dates         
(2004) 

Coagulant Dose as 
Fe Polymer Dose

 
Turbidity 

 
SDI 

 
Operating Time

       (mg/L) (mg/L) NTU (Hours)
       

23       10/25-11/11 3.0 0.0 0.16 3.9 408
24       11/12-11/14 3.0 1.5 0.47 >6.67 46
25       11/14-11/18 4.0 1.5 0.25 4.6 90
26       11/18-11/23 3.0 2.0 0.18 3.9 104
27       11/23-11/25 2.0 2.0 0.24 4.9 46
28       11/27-11/29 2.0 1.5 0.30 5.7 46
29       11/30-12/4 3.0 2.0 0.18 4.5 110
30       12/5-12/7 3.0 1.5 0.25 4.9 44
31       12/8-12/10 4.0 1.5 0.28 5.6 41
32       12/10-12/12 3.0 2.0 0.42 >6.67 45
33       12/13-12/14 2.0 2.0 0.32 6.2 23
34       12/14-12/15 2.0 1.5 0.46 >6.67 22

   

 



 

Outside of specific analytes that were lab-measured, the data collection and analysis effort was 
expected to be mostly field-based using local instruments and hand-held devices, due to the need to 
ascertain MMF system performance by measuring key parameters and receiving immediate results.  
This approach allows immediate system adjustments to accommodate feedwater quality changes that 
could influence the performance of the MMF system and also to allow optimization of the 
pretreatment system on the-fly.  A summary of these representative data collection parameters for 
the MMF system are contained in Table 6.  
 

Table 6 

Summary of MMF data collection (in-situ) 
 

1On weekends the sampling is performed once daily. 

 Location1

Parameter Feed Water  
at source 

Feed Water  
at pilot site 

Roughing 
Filter 

Polishing   
Filter 

Conductivity Twice Daily Twice Daily Twice Daily Twice Daily 
Dissolved Oxygen (DO) Once Daily Once Daily Once Daily Once Daily 
Flow Rate Twice Daily Twice Daily Twice Daily Twice Daily 
pH Twice Daily Twice Daily Twice Daily Twice Daily 
Pressure Twice Daily Twice Daily Twice Daily Twice Daily 
SDI Twice Daily Twice Daily Twice Daily Twice Daily 
TDS Twice Daily Twice Daily Twice Daily Twice Daily 
Temperature Twice Daily Twice Daily Twice Daily Twice Daily 
Turbidity Twice Daily Twice Daily Twice Daily Twice Daily 

 
A.2.3 Coagulation-Sedimentation-Filtration Pretreatment  

 
A portion of particles suspended in water can be sufficiently small that their removal by 
sedimentation or filtration is not practicable. Most of these small particles are negatively charged, 
which is the major cause of the stability of suspended solids. Particles which might otherwise settle 
are mutually repelled by these charges and remain in suspension. For the fourth phase of the testing 
(operation in the month of January and February), a coagulation sedimentation system was installed 
as a pretreatment for multimedia filters, to demonstrate the efficacy of destabilizing and removing 
these particles.  
 
The most commonly used CSF coagulants are ferric or alum (aluminum sulfate) salts; ferric sulfate 
and ferric chloride were coagulants utilized in the pretreatment coagulation step to destabilize 
particles in the raw feedwater. Coagulation was followed by flocculation and Lamella® type gravity 
plate settler.  
 
The flow schematic for the coagulation sedimentation filtration (CSF) system is similar to a surface 
water treatment plant and is shown in Figure 3.  As seen in the figure, the feed water passed through 
the 300 micron strainer and a flow meter which would regulate the flow rate of water feeding the 

A-11 



 

CSF system.  The bypass fed the 500 gallon tank finally draining the water back to the canal.  Once 
the water passed through the flow meter coagulant was then added inline followed up by a static 
mixer which would mix the coagulant well with the feed water.  After the coagulant mixes with the 
water another injection point after the static mixer would inject the polymer in the feed water (only 
when the polymer was tested for its effectiveness on the feed water in reducing the turbidity and 
SDI.   

 
Polymer 

 
Figure 3 – Flow Schematic for Coagulation, Sedimentation Filtration System 

 
The flash mixer chamber followed next in the flow schematic.  The flow exits at the bottom into the 
first flocculation chamber and then into the second flocculation chamber through a connecting pipe.  
The water then enters the inclined plate settler via a flexible pipe.  The supernatant flowed into a 500 
gallon break tank for media filtration.   
 
A.2.3.1   Phase 4 CSF 
 
This treatment component was originally envisioned to be followed by a single stage (polishing) 
filter, however due to the inability of the 2-stage media filtration system to achieve the filtrate water 
quality goals, the CSF system was to feed the existing 2 stage roughing/polishing media filters, 
accompanied by the appropriate media changeout, as the multimedia filters alone could not achieve 
the project feed water quality target SDI and turbidity objectives.  The design and general operating 
conditions are presented in Table 7. 
   
From December 15th through December 31, 2004, the CSF system was mobilized at the site and 
existing filter media was changed to 0.6–0.8 mm/0.4-0.5 mm of anthracite/sand in the roughing 
stage and 0.3-0.35 mm/ 0.15-0.25 mm of manganese greensand/fine garnet in the polishing stage.  
The total filtered media depth was maintained at 88 inches total (including both roughing and 
polishing). 

 

Amiad Strainer 
300µ 

RRoouugghhiinngg  
FFiilltteerr  

((AAnntthhrraacciittee  
&& SSaanndd)) 

Coagulant

550000  GGaall  
BBrreeaakk  TTaannkk  

PPoolliisshhiinngg  
FFiilltteerr    

((MMaannggaanneessee  
GGrreeeenn  SSaanndd    
&& GGaarrnneett))  

SSttaattiicc MMiixxeerr  

 FI 

  TToo  DDrraaiinn    
RRaappiidd  MMiixx  
CChhaammbbeerr  

SSttaattiicc MMiixxeerrss    FFllooww  MMeetteerr  ((3300ggppmm)) 

CCooaagguullaattiioonn  
FFllooccccuullaattiioonn  

UUnniitt  

SSeeddiimmeennttaattiioonn  
UUnniitt  

  TToo  RROO  FFeeeedd  
TTaannkkss    

  TToo  DDrraaiinn    

  TToo  DDrraaiinn  

 FI 

Polymer 

  FFllooww  
MMeetteerr    

A-12 



 

 
Table 7 

Coagulation Sedimentation + Media Pretreatment System  

Design Criteria and General Operating Conditions 

 
Operating Condition Value or Range 

Operational Duration 2 months 
Coagulation Sedimenta ion Systemt  
G-value, range 300-1100 
Detention time, min, range 15 to 45 minutes 
Flocculator mixing energy 10 sec -1 to 60 sec -1 (1st and 2nd stage) 
Baffle plates, incline 45 to 60 degrees 
  
Rough ng Filteri  
Surface loading rate 2 gpm/sqft 
Media type Anthracite/Sand 
Media depth 24”/20” 
Effective size 0.6 – 0.8 mm; 0.4 -0.5 mm 
Uniformity coefficient 1.3-1.5 
Specific Gravity 1.4 / 2.4 
Acid Hydrochloric (for Enhanced Coagulation) 
Coagulant Ferric chloride 
Backwash surface loading rate 6.5-10 gpm/sqft 
Air scour duration 2-5 minutes (at initiation of backwash) 
Total backwash duration 10-20 minutes 
Filter-to-waste duration 30-60 minutes or as necessary to achieve steady- 

state turbidity 
Polishing Filter  
Surface loading rate 4 gpm/sqft 
Media type Manganese Greensand/Fine Garnet 
Media depth 20”/24” (44 inches total) 
Effective size 0.3-0.35 / 0.15-0.25 mm 
Uniformity coefficient 1.3-1.5 
Backwash surface loading rate 12-20 gpm/sqft 
Air scour duration 2-5 minutes (at initiation of backwash) 
Total backwash duration 15 minutes 
Filter-to-waste duration 32 minutes or as necessary to achieve steady- 

state turbidity 
 
Prior to startup, jar testing directed the need to accommodate conservative mixing energies, and 
although the rapid mix chamber was capable of achieving G-values up to 1100 sec-1; the system was 
run at set point of 630 sec-1.  Flocculation was achieved in a two-stage process with a total detention 
time of 30 minutes and mixing energies of 65 sec-1 and 32 sec-1 for the first and the second 
flocculation tank respectively.  The inclined settling plate was set at 55-degrees to allow for sufficient 
capture and settling of agglomerated material. 
 
A summary of the CSF-MMF system testing variables is contained in Table 8.   

A-13 



 

 
Table 8 

CSF-MMF Pretreatment System Testing Variables 

 
Testing Variables  
CSF Mixing Energy Optimized by jar testing 
CSF Chamber Detention Time, min Optimized by jar testing 
CSF Coagulant /Filter aid Dose 
Individual and separately fed) 

Based on jar testing – best turbidity reduction 

CSF Acid Dose Based on jar testing for enhanced coagulation –
best turbidity reduction 

Roughing Filter Coagulant Dose 0.5-15.0 mg/L as Fe, dose optimized for max.  
Turbidity/SDI reduction 

Roughing Filter Acid Dose pH 6.5, optimized for max. turbidity/SDI  
Reduction 

Backwash Frequency – Roughing 
and Polishing Filters 

As necessary, according to filtrate quality and    
differential pressure (∆P) development 

Duration of test runs Adjustment of operational variables is scheduled 
when finished water quality degrades and requires 
additional optimization 

 

In order to gauge the operating efficiency and performance of the CS-MMF system, in-situ direct 
measurement of operating conditions and analytical measurements were made. The field-measured 
variables, as discussed in Chapter 3, include feed and filtered water turbidity, feed and filtered water 
SDI, media hydraulic loading rate, feed and filtered water pressure, filter run times between 
backwashes, and filter to-waste (media rinse) volumes.  The lab analytical results are also presented 
herein, where applicable. 

Field measurement of turbidity in the settled water feeding the roughing filter allowed a real-time 
assessment of the capability of the coagulation/sedimentation component to reduce suspended 
material from the raw feedwater.  This measurement and performance feedback process allowed for 
adjustment of chemical dose on the fly if necessary.  As a consequence, a much greater number of 
runs were accomplished during the tested time period of two months.  

Results from the runs are contained in Table 9.  By removing the roughing filter from direct-
filtration duty, and by adding the coagulation-sedimentation component, turbidity and SDI were 
further reduced.  It was also during this time that alternative mechanisms for enhancing filtration 
efficiency were planned, including chlorination and enhanced coagulation. For the chlorination runs, 
a minimum residual of 2 mg/L was maintained after the polishing filter, prior to dechlorination via 
sodium bisulfite.  For the enhanced coagulation runs jar testing showed optimum pH of 5.8 for the 
tested condition.   

The effectiveness of the removal of suspended material from the raw feedwater through a typical 
floc-sed unit can vary based on the frequency and magnitude of turbidity and suspended solids 
changes that these systems may see on a daily basis.  Therefore extra care was necessary in 
development of the pilot monitoring protocol to ensure the feedwater turbidity, and rain events, for 
example, were appropriately tracked and effects monitored.  As well, multiple chemical injection 

A-14 



 

A-15 

points were built-in to the design for gauging chemical type and injection location effectiveness, on 
the feed water towards reducing feedwater turbidity and SDI if one particular injection point 
location (and resulting chemical contact time) was found to be more effective than another.   
 
Feedwater quality parameters were monitored where there could be impacts to the performance of 
the CSF system and as well, influence the chemical dose for coagulation/flocculation.  Daily data for 
flow rate, pressures, temperature, pH, conductivity, TDS (calculated), turbidity and SDI were a 
collection requirement; minimum twice and more as-necessary during unusual circumstantial events 
(such as rain events).  During filter operation, filter backwashing was to be performed as required to 
return performance to acceptable levels needed for SWRO feed water.  Once the system achieved 
the best possible filtrate water quality the system was run at a different setting of coagulant and pH.    
 
Similarly to the operation and data collection effort for the MMF system, the data collection and 
analysis effort for the CSF-MMF was expected to be mostly field-based using local instruments and 
gauges (minus specific lab sample events), due to the need to ascertain system performance by 
measuring key parameters and receiving immediate results to allow on the-fly operational 
adjustments as necessary. 



 

Table 9 

CSF + MMF Runs – Summary 
 

Run No. 
Dates    
(2005) Coagulant Dose Polymer Dose Acid / Chlorination

  
Turbidity

 
SDI

 
Operating Time

  (mg/L as Fe) (mg/L) (pH/(mg/L)) NTU  (Hours) 
        

01-08       01/06-01/14 3.0-15.0 2.0 - 0.12 2.80 215
9-12       01/15-01/20 15.0-25.0 2.0 - 0.13 3.10 145
13-15       01/21-01/25 3.0-15.0 3.0-4.0 - 0.10 2.30 138
15-19       01/26-01/29 15.0-25.0 3.0-4.0 - 0.12 2.85 110

20-22 

 
 

01/30-02/01   5.0-20.0 -

2.0–3.0 chlorination 
followed by 

dechlorination1

 
 

0.13 

 
 

2.95

 
 

54 

23-25 

 
 

02/02-02/03 5.0-20.0 1.0 – 2.0 

2.0–3.0 chlorination 
followed by 

dechlorination1

 
 

0.11 

 
 

2.73

 
 

42 
26-29 02/03-02/07 5.0-15.0 - Acid pH 5.8 0.12 3.02 95 
30-32 02/08-02/10 5.0-15.0 1.0-2.0 Acid pH 5.8 0.10 2.85 65 
33-35     02/11-02/23 2.0-25.0 - - 0.14 3.01 305
36-40       02/24-03/03 2.0-25.0 1.0-2.0 - 0.11 2.62 165

1 Feed water to the MMF was chlorinated and the filtrate from the polishing unit was dechlorinated  

A-16 



A-17 

  

Table 10 
Summary of CSF Data Collection (in situ)1

1On weekends the sampling is performed once daily. 

Location

Parameter Feed Water    
at source 

Feed Water  
at pilot site 

Flocculation 
Basin 

Sedimentation 
Basin 

Multimedia 
Feed 

Roughing 
Filter 

Polishing   
Filter 

Conductivity Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily 
Dissolved 
Oxygen (DO) 

Once Daily Once Daily Once Daily Once Daily Once Daily Once Daily Once Daily 

Flow Rate Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily 
pH Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily 
Pressure Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily 
SDI Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily 
TDS Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily 
Temperature Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily 
Turbidity Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily Twice Daily 

 

 



 

A.2.4 Membrane Pretreatment  
 
Although MF as a pretreatment to SWRO is generally prescribed in the industry to extend the 
operation of the RO system between chemical cleanings, it is not known if the increased life cycle 
costs of the advanced pretreatment will offset the cost savings on the RO system.  Therefore the 
primary purpose for pilot testing of a membrane filtration system was to evaluate the associated rate 